




 

– 
 

 

 

 

 
 

 

 
 
 

 
 

 
 



 
 
 

 
 

 
 

 

 
 
 

 
 

 

 

 
 
 

 
 

 



 
 
 

 

 

 

 

 

-   
 

 

 
 

 
-   For replacement of parts and necessary things, get in advance 

those being identical with the original type and complying with standards. 

 
 

 
 

 

 

 



 
 

 





1 6mm Hex Wrench (included) 
1 10mm Box Wrench 
1 13mm Box Wrench 
Note:  

Electrical Connection 

All electrical connections must be done by a qualified electrician. All 
adjustments or repairs must be done with the machine disconnected 
from the power source, unplugged. Failure to comply may result in 
serious injury! 

Make sure that the cutterhead moves in thecorrect direction. 

Operating Controls 

Disconnect machine from power source before making any adjustments. 
Failure to comply may cause serious injury. 
Cutterhead knives are dangerously sharp. Use extreme caution when 
working around them. Failure to comply may cause serious injury. 
 
Jointer to Planer Setup 

The TJ-X250C and TJ-X300C Thicknesser / Jointers are designed for use when 
connected to 230V circuits, fitted with a 15 Amp power outlet.  DO NOT use on 10A 
circuits, or modify the machine to allow connection to these lesser rated circuits.









Note:
Cutterhead Guard 

Fence Movement 

Adjustments 

Table and Knife Adjustments 



Disconnect machine from power 
source before making any adjustments. Failure to comply may cause serious injury. 
 
Coplanar Alignment 
Definition of coplanar 

Determining if tables are coplanar 

Important: 



Performing the Coplanar Alignment 

Disconnect machine from power source before making any adjustments. Failure to 
comply may cause serious injury. 

Rear adjustment 

Front adjustment 



Note:

 
Setting Cutterhead Knives 
Important: 

Cutterhead knives are dangerously sharp! Use extreme caution when inspecting, 
removing, sharpening or replacing knives into the cutterhead. Failure to comply 
may cause serious injury 

Note:

 

Replacing or rotating knife inserts (helical cutterhead only) 

The  knife  inserts  on  the  model  TJ-X300C  are four-sided.  When  dull,  simply  
remove  each insert,  rotate  it  90°  for  a  fresh  edge,  and  re-install it. Use  the  
provided  star point  Torx screwdriver  to remove the knife insert screw.  It is advisable 
to rotate all inserts at the same time to maintain consistent cutting. However, if one or 
more knife inserts develops a nick, rotate only those inserts affected. Each knife insert 
has an etched reference mark to keep track of the rotations. An extra set of 5 knife 
inserts and knife insert screws are included with your TJ-X300C.

IMPORTANT:  When  removing  or  rotating inserts,  clean  saw  dust  from  the  
screw,  the insert,  and  the  cutterhead  platform.  Dust accumulation  between  these 
elements  can prevent  the  insert  from  seating  properly,  and may affect the quality 
of the cut. Before  installing  each  screw,  lightly  coat  the screw threads with 
machine oil and wipe off any excess. Excess oil & grease can in and on threads of 
screws and in cutterhead holes, can prevent the screws being correctly tightened and 
the blade from being seated correctly.

Securely  tighten  each  screw  which  holds  the knife inserts before operating the 
planer. Knife inserts should be torqued to approximately 50 to 55 inch-pounds.   Make 
sure  all  knife  insert screws are tightened securely. Loose inserts can  be  propelled  
at  high  speed  from  a rotating cutterhead, causing injury.



Jointer Table Lock Handle Adjustment 

Belt Replacement 

Disconnect machine from power source before making any adjustments. 
Failure to comply may cause serious injury. 
Preparation 

Cutterhead Drive Belt Replacement 

Feed-roller Belt Replacement 
Note: 



7. 

Note:

Concluding Steps 

Planer Table Adjustment 
Disconnect machine from power source before making any adjustments. 
Failure to comply may cause serious injury. 
Checking Planer Table Parallel to Cutterhead 



Adjusting Work Table Parallel to Cutterhead 

Basic Operations 

Dust Collection 

Initial Startup 

DO NOT attempt to investigate or adjust the planer while it is running. 
Wait until the planer is turned off, unplugged and all working parts have come to a 
complete standstill. 
Changing Mode of Operation 

Jointer Operations 
Correct operating position 



Surfacing 

 

 

 
 

Direction of Grain 

300mm
10mm,

or push blocks

1.5mm

75mm



Planer Operations 
Depth of Cut 

 

 

 

 

 
 

75mm

3mm
140mm

1.5mm
140mm up to 300mm wide.

1.5mm



 

 
 
 
 
Precautions 
 

 

 
 

Preparing the Work 
 

 

 

Do not plane a board that is less than 6" long. It is recommended that when planning 
short boards you butt them end to end to avoid kickback and reduce snipe. 
Feeding the Work 

 
 
 
 

 
 600mm should have additional infeed and outfeed support, like



To avoid the risk of injury due to kickbacks, do not stand directly in line with the front or 
rear of the planer. 

Avoiding Snipe 

 

 

 

 
 

Maintenance 

Blade Care 
Blades are extremely sharp! Use caution when cleaning or changing. Failure to comply 
may cause serious injury! 
 

 

 

Sharpening the Knives 
Blades are extremely sharp! Use caution when handling. Failure to comply may cause 
serious injury! j y

This machine is fitted with individual cutter knives, and no sharpening is necessary, 
or advised.  Dull blades should be rotated to present a sharp edge, or replaced.



Lubrication 

 

Troubleshooting 

Performance Troubleshooting – Jointer 
 



Troubleshooting 

Performance Troubleshooting – Jointer 
 

 

 
 
 
 
 
 
 
 
 
 
 



Performance Troubleshooting – Planer 



Mechanical Troubleshooting – Planer/Jointer 



TJ-X250C Cutterblock Guard and Outfeed Assembly 



TJ-X250C Cutterblock Guard and Outfeed Assembly  
 
Index Part    
No. No. Description Size Qty 
 
1 .......... JPT310-001 .................. Lock Nut .................................................. M8 ............................................ 4 
2 .......... JPT310-002 .................. Washer .................................................... H  ............................................. 4 
3 .......... JPT310-003 .................. Outfeed Table Bracket Shaft ...................  ................................................. 1 
4 .......... JPT310-004 .................. Outfeed Table Bracket Right ...................  ................................................. 1 
5 .......... JPT310-005 .................. Hex. Socket Cap Screw .......................... M8X60 ...................................... 4 
6 .......... PT -006 .................... Eccentric Shaft ........................................  ................................................. 4 
7 .......... PT -007 .................... Outfeed/Infeed Table ..............................  ................................................. 2 
8 .......... PT -008 .................... Cutterblock Guard Assembly ..................  ................................................. 1 
9 .......... JPT310-009 .................. Cutterblock Guard Bracket ......................  ................................................. 1 
10 ........ JPT310-010 .................. Hex. Socket Cap Screw .......................... M6X30 ...................................... 2 
11 ........ JPT310-011 .................. Washer .................................................... H12 ........................................... 4 
12 ........ JPT310-012 .................. Lock Nut .................................................. M12 .......................................... 4 
13 ........ JPT310-013 .................. Hex. Socket Cap Screw .......................... M6X20 ......................................  
14 ........ JPT310-014 .................. Adjusting Handle .....................................  .................................................  
15 ........ JPT310-015 .................. Knob ........................................................  .................................................  
16 ........ JPT310-016 .................. Special Screw .........................................  .................................................  
17 ........ JPT310-017 .................. Special Screw .........................................  .................................................  
18 ........ JPT310-018 .................. Eccentric Shaft Bracket ...........................  .................................................  
19 ........ JPT310-019 .................. Eccentric Shaft Clamp ............................  .................................................  
20 ........ JPT310-020 .................. Table Locking Shaft ................................  ................................................. 2 
21 ........ JPT310-021 .................. Hex. Nut .................................................. M12 .......................................... 2 
22 ........ JPT310-022 .................. Outfeed Table Bracket Left .....................  ................................................. 1 
23 ........ JPT310-023 .................. Hex. Socket Set Screw ........................... M8X10 ...................................... 8 
24 ........ JPT310-024 .................. Plastic Disc ............................................. D6 ............................................. 8 
25 ........ JPT310-025 .................. Hex. Bolt ................................................. M8X30 ...................................... 6 
26 ........ JPT310-026 .................. Washer .................................................... H8 ............................................. 6 
27 ........ JPT310-027 .................. Outfeed Table Support ............................  ................................................. 2 
28 ........ JPT310-028 .................. Spring ......................................................  ................................................. 2 
29 ........ JPT310-029 .................. Hex. Bolt ................................................. M8X16 ...................................... 2 
30 ........ JPT310-030 .................. Hex. Nut .................................................. M8 ............................................ 5 
31 ........ JPT310-031 .................. Big Cam Wheel for Safty Switch .............  ................................................. 1 
32 ........ JPT310-032 .................. Hex. Socket Set Screw ........................... M6X8 ........................................ 2 
33 ........ PT -033 .................... Cutterblock Guard Profile W/Cap ............  ................................................. 1 
34 ........ JPT310-034 .................. Hex. Socket Set Screw ........................... M8X12 ...................................... 8 

 ........ JPT310-  .................. Nylon Bolt ................................................  ................................................. 1 
 ........ JPT310-  .................. Lock Knob ...............................................  ................................................. 1 

401 ...... JPT310-40  .................. Lock Knob ...............................................  ................................................. 1 
402 ...... JPT310-402 .................. Lead Screw .............................................  ................................................. 1 
403 ...... JPT310-403 .................. Spring ......................................................  ................................................. 1 
404 ...... JPT310-404 .................. Bracket for Guard ....................................  ................................................. 1 
405 ...... JPT310-405 .................. Washer .................................................... 5 ............................................... 2 
406 ...... JPT310-406 .................. Lock Nut .................................................. M5 ............................................ 2 
408 ...... JPT310-408 .................. Locking Support ......................................  ................................................. 1 
409 ...... JPT310-409 .................. Hex. Nut .................................................. M8 ............................................ 1 
410 ...... JPT310-410 .................. Long Shaft ...............................................  ................................................. 1 
412 ...... JPT310-412 .................. Fixed Press Paw .....................................  ................................................. 2 
413 ...... JPT310-413 .................. Guard Plate Cover ..................................  ................................................. 1 
414 ...... JPT310-414 .................. Lock Plate ...............................................  ................................................. 1 
415 ...... JPT310-415 .................. Knob ........................................................  ................................................. 1 
416 ...... JPT310-416 .................. Nylon Bolt ................................................  ................................................. 1 
417 ...... JPT310-417 .................. Lock Nut .................................................. M6 ............................................ 1 
418 ...... JPT310-418 .................. Bracket ....................................................  ................................................. 1 
419 ...... JPT310-419 .................. Hex. Nut .................................................. M5 ............................................ 2 
421 ...... JPT310-421 .................. Lock Nut .................................................. M6 ............................................ 2 



TJ-X250C Cutterblock assembly 

 



TJ-X250C Cutter Block assembly 
 
Index Part    
No. No. Description Size Qty 
60 ........ JPT310-060 .................. Hex.Socket Set Screw ............................ M6X8 ........................................ 1 
61 ........ JPT310-061 .................. Small Cam Wheel for Safty Switch .........  ................................................. 1 
62 ........ JPT310-062 .................. Washer .................................................... H1  ........................................... 2 
63 ........ PT -063 .................... Dust Collector Assembly .........................  ................................................. 1 
64 ........ JPT310-064 .................. Pin Roll .................................................... N5X18 ...................................... 1 
65 ........ PT -065 .................... Shaft ........................................................  ................................................. 1 
66 ........ JPT310-066 .................. Washer .................................................... H16 ........................................... 2 
67 ........ JPT310-067 .................. Bearing  .................................................. 6205-2Z .................................... 2 
68 ........ PT -068 .................... Knife ........................................................  ................................................. 3 
69 ........ PT -069 .................... Knife Locking Bar ....................................  ................................................. 3 
70 ........ JPT310-070 .................. Special Screw for Locking Bar ................  ............................................... 15 
71 ........ PT -071 .................... Cutter Block ............................................  ................................................. 1 
 ............ PT -071CBA ............. Cutter Block Complete Assembly (#68, #69, #70, #71) ............................ 1 
Indicates Helical Cutterhead ------ Complete Cutterhead Assembly  
71A ...... PT -071A .................. Cutterhead, Helical with Inserts (67#, #71AThru #71D) ........................... 1 
71B ...... JPT310-071B ................ Knife Insert (set of 10) .............................  ...............................................  
71C ..... JPT310-071C ................ Knife Insert Screw  .................................  ...............................................  
71D ..... JPT310-071D ................ Start Point Screwdriver (not shown) .......  ................................................. 2 
72 ........ JPT310-072 .................. Pan Head Screw ..................................... M6X12 ...................................... 4 
73 ........ JPT310-073 .................. Belt Cover ...............................................  ................................................. 1 
74 ........ JPT310-074 .................. Screw ......................................................  ................................................. 4 
75 ........ JPT310-075 .................. Spring ......................................................  ................................................. 4 
76 ........ JPT310-076 .................. Hex. Bolt ................................................. M8X16 ...................................... 4 
77 ........ JPT310-077 .................. Hex. Nut .................................................. M8 ............................................ 4 
78 ........ JPT310-078 .................. Hex. Bolt ................................................. M10X25 .................................... 4 
79 ........ JPT310-079 .................. Washer .................................................... H10 ........................................... 4 
80 ........ JPT310-080 .................. Adjusting Washer ....................................  ............................................... 27 
81 ........ JPT310-081A ................ Anti-Kickback Finger ...............................  ............................................... 18 
82 ........ PT -082 .................... Infeed Roller ............................................  ................................................. 1 
83 ........ PT -083 .................... Anti-Kickback Shaft .................................  ................................................. 1 
84 ........ PT -084 .................... Cutterblock Cover ...................................  ................................................. 1 
85 ........ JPT310-085 .................. Cutterblock Bracket-Right .......................  ................................................. 1 
86 ........ JPT310-086 .................. Washer .................................................... M6 ............................................ 4 
87 ........ JPT310-087 .................. Hex. Socket Cap Screw .......................... M6X12 ...................................... 4 
88 ........ JPT310-088 .................. Cutterblock Bracket Cover ......................  ................................................. 1 
89 ........ JPT310-089 .................. Pan Head Screw ..................................... M6X12 ...................................... 2 
90 ........ JPT310-090 .................. Cap Nut ................................................... M6 ............................................ 1 
91 ........ JPT310-091 .................. Spring ......................................................  ................................................. 1 
92 ........ JPT310-092 .................. Pin Stop for Dust Collector ......................  ................................................. 1 
93 ........ PT -093 .................... Support Rod ............................................  ................................................. 1 
94 ........ PT -094 .................... Outfeed Roller (Rubber) ..........................  ................................................. 1 
95 ........ JPT310-095 .................. Tube (Powder Metal Bushing) ................  ................................................. 4 
96 ........ JPT310-096 .................. Cutterblock Bracket-Left .........................  ................................................. 1 
97 ........ JPT310-097 .................. Wave Washer ......................................... D52 ........................................... 2 
98 ........ JPT310-098 .................. Retaining Ring ........................................ CLP52 ...................................... 2 
99 ........ JPT310-099 .................. Washer .................................................... H1  ........................................... 2 
100 ...... JPT310-100 .................. Drive Chain Sprocket ..............................  ................................................. 2 
101 ...... JPT310-101 .................. Washer .................................................... H10 ........................................... 2 
102 ...... JPT310-102 .................. Lock Nut .................................................. M10 .......................................... 2 
103 ...... JPT310-103 .................. Hex. Socket Set Screw ........................... M8X6 ........................................ 2 
104 ...... JPT310-104 .................. Key .......................................................... PLN6X16 .................................. 1 
105 ...... JPT310-105 .................. Spindle Pulley .........................................  ................................................. 1 
106 ...... JPT310-106 .................. Washer .................................................... D52 ........................................... 4 
107 ...... JPT310-107 .................. Hex. Nut .................................................. M6 ............................................ 2 



TJ-X250C Base Assembly 
 

 
 



TJ-X250C Base Assembly 
 
Index Part    
No. No. Description Size Qty 
 
131 ...... JPT310-131 .................. Carriage Bolt ........................................... M12X65 .................................... 1 
133 ...... JPT310-133 .................. Tube ........................................................  ................................................. 1 
135 ...... JPT310-135 .................. Bearing ....................................................  .................................... 1 
136 ...... JPT310-136 .................. Chain Tension Wheel  ............................  ................................................. 1 
 ............ JPT310-13  ................ Chain Tension Wheel Assembly (#131-#137, #170, #171) ...................... 1 
137 ...... JPT310-137 .................. Lock Nut .................................................. M12 .......................................... 1 
138 ...... JPT310-138 .................. Pan Head Screw ..................................... M4X35 ...................................... 2 
139 ...... JPT310-139 .................. Lock Nut .................................................. M6 ............................................ 2 
140 ...... JPT310-140 .................. Washer .................................................... H6 ........................................... 10 
141 ...... JPT310-141 .................. Safety Switch ..........................................  ................................................. 1 
142 ...... JPT310-142 .................. Safety Switch Bracket .............................  ................................................. 1 
143 ...... JPT310-143 .................. Lock Nut .................................................. M4 ............................................ 2 
144 ...... JPT310-144 .................. Washer .................................................... H6 ............................................. 4 
145 ...... JPT310-145 .................. Hex. Nut .................................................. M6 ............................................ 2 
146 ...... JPT310-146 .................. Safety Switch Rocker ..............................  ................................................. 1 
147 ...... JPT310-147 .................. Safety Switch Rocker Shaft ....................  ................................................. 1 
148 ...... JPT310-148 .................. Hex. Socket Cap Screw .......................... M6X25 ...................................... 2 
149 ...... JPT310-149 .................. Pan Head Screw ..................................... M4X16 ...................................... 4 
150 ...... JPT310-150E ................ Plug  ..................................................  ................................................. 1 
151 ...... JPT310-151 .................. Special Bolt .............................................  ................................................. 4 
152 ...... JPT310-152 .................. Hex. Nut .................................................. M8 ............................................ 4 
153 ...... JPT310-153 .................. Lock Handle For Outfeed Table ..............  ................................................. 1 
154 ...... JPT310-154 .................. Retaining Ring ........................................ CLP20 ...................................... 4 
155 ...... JPT310-155 .................. Spring ......................................................  ................................................. 2 
156 ...... JPT310-156 .................. Direction Label  ......................................  ................................................. 1 
157 ...... JPT310-157E ................ Switch 230/50/1 ......................................  ................................................. 1 
158 ...... JPT310-158 .................. Pan Head Screw ..................................... N4X  ...................................... 2 
159 ...... JPT310-159 .................. Pan Head Screw ..................................... M6X16 ...................................... 2 
160 ...... JPT310-160 .................. Pan Head Screw ..................................... M6X12 ...................................... 2 
161 ...... JPT310-161 .................. Washer .................................................... H6 ............................................. 7 
162 ...... PT -162 .................... Front Cover .............................................  ................................................. 1 
163 ...... JPT310-163 .................. Handle .....................................................  ................................................. 1 
164 ...... JPT310-164 .................. Lock Knob ...............................................  ................................................. 4 
165 ...... PT -165 .................... Cabinet ....................................................  ................................................. 1 
 ............ PT 0-165CC ............... Cabinet Cover (Not Shown) ....................  ................................................. 1 
166 ...... JPT310-166 .................. Lock Handle For Infeed Table .................  ................................................. 1 
167 ...... JPT310-167 .................. Infeed Scale ............................................  ................................................. 1 
168 ...... JPT310-168 .................. Thickness Scale ......................................  ................................................. 1 
169 ...... JPT310-169 .................. Washer .................................................... H8 .............................................  
170 ...... JPT310-170 .................. Retaining Ring ........................................  ........................................... 1 
171 ...... JPT310-171 .................. Washer .................................................... H12 ........................................... 1 
172 ...... JPT310-172 .................. Hex Socket Head Screw ......................... M8X20 ...................................... 2 
177 ...... JPT310-177 ..................  .........................................................  ................................................. 1 
 
422 ...... JPT310-422 .................. Nylon Washer ......................................... 6 ............................................... 2 
423 ...... JPT310-423 .................. Shaft (M6) ...............................................  ................................................. 1 
424 ...... JPT310-424 .................. Shaft (M8) ...............................................  ................................................. 1 
426 ...... JPT310-426 .................. Washer .................................................... 6 ............................................... 2 

 



TJ-X250C Infeed Table Assembly 
 

 



TJ-X250C Infeed Table Assembly 
 
Index Part    
No. No. Description Size Qty 
 
182 ...... JPT310-182 .................. Outfeed Table Bracket Shaft ...................  ................................................. 1 
184 ...... JPT310-184 .................. Infeed Table Bracket Right .....................  .................................................  
190 ...... JPT310-190 .................. Infeed Table Bracket Left ........................  ................................................. 1 
203 ...... JPT310-203 .................. Hex. Socket Cap Screw .......................... M8X10 ...................................... 1 
209 ...... JPT310-209 .................. Hex. Socket Cap Screw .......................... M8X35 ...................................... 1 
210 ...... JPT310-210 .................. Table Stopper .........................................  ................................................. 1 
211 ...... JPT310-211 .................. Hex. Nut .................................................. M8 ............................................ 3 
508 ...... JPT310-508 .................. Pointer .....................................................  ................................................. 1 
509 ...... JPT310-509 .................. Spring washer ......................................... 4 ............................................. 1 
510 ...... JPT310-510 .................. Screw ...................................................... M4X8 ........................................ 1 
511 ...... JPT310-511 .................. Hex. Nut .................................................. M6 ............................................ 1 
512 ...... JPT310-512 .................. Set Screw ................................................ M6X16 ...................................... 1 
513 ...... JPT310-513 .................. Support pole ............................................  ................................................. 1 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



TJ-X250C Drive and Motor Assembly 
 
 
 

 
 
 



TJ-X250C Drive and Motor Assembly 
 
 
Index Part    
No. No. Description Size Qty 
 
221 ...... JPT310-221 .................. V-Belt for Cutterblock 50Hz .................... A1194 ....................................... 1 
222 ...... JPT310-222 .................. Drive Chain .............................................  ................................................. 1 
223 ...... JPT310-223 .................. Cam Wheel Bracket ................................  ................................................. 1 
224 ...... JPT310-224 .................. Cam Wheel Shaft ....................................  ................................................. 1 
225 ...... JPT310-225A ................ Plastic Gear Wheel Assembly .................  ................................................. 1 
226 ...... JPT310-226 ..................  ....................................................  .......................................  
229 ...... JPT310-229 .................. Washer ....................................................  ................................................. 1 
230 ...... JPT310-230 .................. Retaining Ring ........................................ CLP15 ...................................... 1 
231 ...... JPT310-231 .................. Retaining Ring ........................................ CLP10 ...................................... 2 
232 ...... JPT310-232 .................. Hex. Socket Set Screw ........................... M5X10 ...................................... 2 
233 ...... PT310 -233 ................. Pulley for Feed Roller .............................  ................................................. 1 
234 ...... JPT310-234 .................. Cam Wheel .............................................  ................................................. 1 
235 ...... JPT310-235 .................. Bearing .................................................... 6000-2Z .................................... 2 
236 ...... JPT310-236 .................. Spacer Bearing .......................................  ................................................. 1 
238 ...... JPT310-238 .................. Hex. Socket Set Screw ........................... M8X12 ...................................... 2 
239 ...... PT310 -239 ................. Motor Pulley  ..........................................  ................................................. 1 
240 ...... PT310 -240 ................. V-Belt for Feed Roller ...................  ................................................. 1 
241 ...... JPT310-241 .................. Hex. Bolt ................................................. M8X25 ...................................... 4 
242 ...... JPT310-242 .................. Washer .................................................... H8 ............................................. 4 
243 ...... PT -010E .................. Motor 230/50/1 ........................................  ................................................. 1 
244 ...... JPT310-244 .................. Washer .................................................... H8 ............................................. 4 
245 ...... JPT310-245 .................. Spring Washer ........................................ H8 ............................................. 4 
246 ...... JPT310-246 .................. Cap Hex. Nut .......................................... M8 ............................................ 4 
248 ...... JPT310-248 .................. Shaft ........................................................  ................................................. 1 
249 ...... JPT310-249 .................. Spring Washer ........................................ H10 ........................................... 1 
250 ...... JPT310-250 .................. Hex Nut ................................................... M10 .......................................... 1 
252 ...... JPT310-252 ................... Plate  ...................................................................  .................................... 1 
253 ...... JPT310-253 ................... Hex Cap Screw ....................................... M6x60 ....................................... 1 
254 ...... JPT310-254 ................... Hex Cap Screw ....................................... M6x25 ....................................... 2 
255 ...... JPT310-255 ................... Hex Nut ................................................... M6 ............................................ 6 
256 ...... JPT310-256 ................... Flat Washer ............................................. M6 ............................................ 2 
257 ...... JPT310-257 ................... Rubber Handle ........................................  ................................................. 1 
258 ...... JPT310-258 ................... Tension Spring ........................................  ................................................. 1 



TJ-X250C Thickness Table Assembly 
 

 
 
 



TJ-X250C Thickness Table Assembly 
 
Index Part    
No. No. Description Size Qty 
 
288 ...... JPT310-288 .................. Indicator ..................................................  ................................................. 1 
289 ...... JPT310-289 .................. Screw ...................................................... M6x12 ...................................... 1 
290 ...... JPT310-290 .................. Hex. Socket Set Screw ........................... M8x12 ...................................... 1 
291 ...... JPT310-291 .................. Thickness Table Guide Bar .....................  ................................................. 1 
292 ...... JPT310-292 .................. Hex. Socket Cap Screw .......................... M6x20 ...................................... 2 
293 ...... JPT310-293 .................. Guide Bar Bracket ...................................  ................................................. 2 
294 ...... JPT310-294 .................. Washer .................................................... H6 ............................................. 2 
295 ...... JPT310-295 .................. Hex. Nut .................................................. M6 ............................................ 2 
296  .... JPT310-29  ..................  .........................................  .....................................................  
298 ...... JPT310-298 .................. Indicator Seat ..........................................  ................................................. 1 
299 ...... JPT310-299 .................. Screw ...................................................... M6x20 ...................................... 2 
304 ...... JPT310-304 .................. Locking Bar .............................................  ................................................. 1 
305 ...... JPT310-305 .................. Locking Shoe ..........................................  ................................................. 1 
306 ...... JPT310-306 .................. Crank Handle ..........................................  ................................................. 1 
307 ...... PT260-307 .................... Crank Hand wheel ..................................  ................................................. 1 
308 ...... PT260-308 .................... Hex. Socket Cap Screw .......................... M8x16 ...................................... 1 
312 ...... JPT310-312 .................. Retaining Ring ........................................ Clp20 ........................................ 1 
313 ...... JPT310-313 .................. Washer ....................................................  ............................................. 1 
314 ...... JPT310-314 .................. Washer .................................................... H  ............................................. 1 
315 ...... JPT310-315 .................. Crank Bar ................................................  ................................................. 1 
316 ...... JPT310-316 .................. Pan Head Screw ..................................... M6x12 ...................................... 2 
317 ...... JPT310-317 .................. Washer .................................................... M6 ............................................ 2 
318 ...... JPT310-318 .................. Bevel Gear ..............................................  ................................................. 2 
319 ...... JPT310-319 .................. Retaining Ring ........................................ Clp35 ........................................ 1 
320 ...... JPT310-320 .................. Bearing .................................................... 6202-2Z .................................... 1 
321 ...... JPT310-321 .................. Bevel Gear Bracket .................................  ................................................. 1 
322 ...... JPT310-322 .................. Washer .................................................... H8 ............................................. 8 
323 ...... JPT310-323 .................. Hex. Bolt ................................................. M8x35 ...................................... 8 
324 ...... JPT310-324 .................. Thread Rod .............................................  ................................................. 1 
325 ...... JPT310-325 .................. Hex. Bolt ................................................. M6x45 ...................................... 1 
326 ...... JPT310-326 .................. Hex. Nut .................................................. M6 ............................................ 1 
327 ...... JPT310-327 .................. Hex. Bolt ................................................. M8x35 ...................................... 2 
329 ...... JPT310-329 .................. Washer .................................................... H8 ............................................. 2 
330 ...... JPT310-330 .................. Thread Rob Bracket ................................  ................................................. 1 
331 ...... PT -331 .................... Column Support ......................................  ................................................. 1 
333 ...... JPT310-333 .................. Hex. Socket Set Screw ........................... M8x20 ...................................... 5 
335 ...... JPT310-335 .................. Column ....................................................  ................................................. 1 
336 ...... JPT310-336 .................. Hex. Bolt ................................................. M10x35 .................................... 2 
337 ...... JPT310-337 .................. Spring Washer ........................................ H10 ........................................... 2 
338 ...... PT -338 .................... Thickness Table ......................................  ................................................. 1 
339 ...... JPT310-339 .................. Scale Ring Assembly ..............................  ................................................. 1 
 
 
 
 
 
 
 
 
 
 
 
 
 



TJ-X250C Working Fence Assembly 
 
 

 
 
 



TJ-X250C Working Fence Assembly 
 
Index Part    
No. No. Description Size Qty 
 
368 ...... JPT310-368 .................. Pin for Hinge ...........................................  ................................................. 1 
369 ...... JPT310-369 .................. Square Nut .............................................. M8 ............................................ 2 
370 ...... JPT310-370 .................. Lock Nut .................................................. M6 ............................................ 6 
371 ...... JPT310-371 .................. Fence Mounting Bracket .........................  ................................................. 2 
372 ...... JPT310-372 .................. Hex. Bolt ................................................. M8X16 ...................................... 2 
374 ...... JPT310-374 .................. Hex. Socket Cap Screw .......................... M6X16 ...................................... 2 
376 ...... JPT310-376 .................. Fence Support-Right ...............................  ................................................. 1 
377 ...... JPT310-377 .................. Nylon Washer .........................................  .................................................  
378 ...... JPT310-378 .................. Carriage Bolt ........................................... M8X25 ...................................... 2 
379 ...... JPT310-379 .................. Pan Head Sscrew ................................... M6X12 ...................................... 6 
380 ...... JPT310-380 .................. Washer .................................................... H6 ............................................. 6 
381 ...... PT -381 .................... Cutterblock Cover ...................................  ................................................. 1 
382 ...... JPT310-382 .................. Lock Nut .................................................. M6 ............................................ 4 
383 ...... JPT310-383 .................. Hex. Socket Cap Screw .......................... M6X10 ...................................... 4 
384 ...... PT -384 .................... Fence Bracket-Left ..................................  ................................................. 1 
385 ...... JPT310-385 .................. Lock Handle ............................................  ................................................. 3 
386 ...... JPT310-386 .................. Special Washer .......................................  ................................................. 2 
387 ...... PT -387 .................... Fence ......................................................  ................................................. 1 
388 ...... JPT310-388 .................. Fence Support-Left .................................  ................................................. 1 
389 ...... PT -389 .................... Fence Bracket-Right ...............................  ................................................. 1 
390 ...... JPT310-390 .................. Fence Scale ............................................  ................................................. 1 
391 ...... JPT 0-391 .................. Complete Fence Assembly (#368 Thru #390) .......................................... 1 

 
 
 








